
Collaborative Tables Installation Instructions

www.ais-inc.com 1P-INSTCOLLAB Revision 04.29.2025

Date Page No. Description of change Name

06/22/2022 1-13 Released S. Powers

01/17/2023 8 Redesign of Tower Base S. Powers

04/29/2025 13 -14 Update Power Units P. Day

Table of Contents

Installation Process Page

D-Top or Key Top with Disc Base 4 - 6

Cabinet Leg 7

Tower Base 8

T-Leg 9 - 11

Wall Mount Kit 12

Power Unit 13 - 14

Cabinet Leg T-Leg

Tower Base Wall Mount



Collaborative Tables Installation Instructions

www.ais-inc.com 2P-INSTCOLLAB Revision 04.29.2025

Item Replacement 

Part number

Circle Sheet 

Part Number

Description Image

P1 T-DBSTxx

xx = 29 or 42

RT-DBSTxx-P

xx = 29 or 42

Post Leg 29H or 42H x 

60mm Dia

P2 WFS-DB21 RWFS-DB21 Disc Base 21”

P3 RH-SHF51618-1 RH-SHF51618-1 Flat Head Hex Screw 

5/16-18 X 1” long

P4 WFS-UTP RWFS-UTP-I Top Plate 8”x8”

P5 RH-QS0978 RH-QS0978 Flat Head Wood Screw

#9 X 7/8” long

P6 RH-95495K728-B RH-95495K728-I Foot Pad

P7 T-UCKxx

xx= 36-72 

(increments of 6)

RWPS-HSxx 

xx= 36-72 

(increments of 6”)

U-Channel

(Worksurface Stiffiner)

P8 RH-90252A239 RH-90252A239 #10 X 1 ½” Flat Head 

Wood Screw

P9 OX-LB2 OX-LB2 5 ½” L-Bracket

P10 RH-DU325-I RH-DU325-I Anchor Pin



Collaborative Tables Installation Instructions

www.ais-inc.com 3P-INSTCOLLAB Revision 04.29.2025

Item Replacement 

Part number

Circle Sheet 

Part Number

Description Image

P11 RH-0079485-I RH-007948-I Cam Bushing

P12 WFS-IN5118B RWFS-IN5118B 5/16-18 Glide Insert

P13 WFS-GL51618 RWFS-GL51618 5/16-18 Glide

P14 O-LB OX-LB 2” L-Bracket

P15 RH-01580111 RH-01580111 #10 x 2” Flat Head 

Screw



Collaborative Tables Installation Instructions

www.ais-inc.com 4P-INSTCOLLAB Revision 04.29.2025

Step 1: Connect the disc base to the post leg using (4) #5/16-18 x 1” long flat head  screws.

Disc Base

Flat Head Hex Screw

5/16” x 1” long

3/16” Hex Drive

4 places

Post

Step 2: Connect the top plate to the post leg using (4) #5/16-18 x 1” long flat head  screws.

Top Plate

Flat Head Hex Screw

5/16” x 1” long

3/16” Hex Drive

4 places

P1

P2

P3

P3

P4

Disc Base



Collaborative Tables Installation Instructions

www.ais-inc.com 5P-INSTCOLLAB Revision 04.29.2025

Step 3: Attach the worksurface to the top plate using #9 x 7/8” wood screws.

Center disc base 

on radius

7”

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

12 places

D-Top Key Top

P5

Disc Base



Collaborative Tables Installation Instructions

www.ais-inc.com

Foot Pad

6 places

6P-INSTCOLLAB Revision 04.29.2025

Step 4: Attach U-channels (if required) under the worksurface using #9 x 7/8” wood screws.

D-Top Surface

Depth Width U-Channel Qty

36
48 - 60 0

66 - 84 2

42
48 - 66 0

72 - 84 2

48
48 - 66 0

42 - 84 2

Key Top Surface

Depth Width U-Channel Qty

36
48 - 60 0

66 - 84 2

42
48 - 60 0

66 - 84 2

48
48 - 60 0

66 - 84 2

Step 5: Apply (6) adhesive bumpers to the bottom of the disc base.

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

Install screws in 

all hole locations

P6

P5

U-ChannelP7

Disc Base

13”



Collaborative Tables Installation Instructions

www.ais-inc.com 7P-INSTCOLLAB Revision 04.29.2025

Cabinet Leg

Step 1: Align worksurface flush to cabinet.

Step 2: Open cabinet to access inside unit. Secure worksurface to cabinet using (12) #10 x 1 ½” screws.

#10 X1 ½” long

Flat Head Screw

Philips Drive #2

12 places

Flush

Flush

P8



Collaborative Tables Installation Instructions

www.ais-inc.com 8P-INSTCOLLAB Revision 04.29.2025

Tower Base

Step 1: Install (3) L-brackets to tower base using #10 x 2” screws.

#10 x 2” long

Flat Head Screw

Philips Drive #9

9 places

P9

Step 2: Secure the worksurface to the tower base using #9 x 7/8” screws.

5 ½” L-Bracket

3 places

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

9 places

P5

P15

Flush



Collaborative Tables Installation Instructions

www.ais-inc.com 9P-INSTCOLLAB Revision 04.29.2025

T-Leg

After installation 

fully engaged cam:

Short arrow must be facing 

away from the pin hole

Fig B

When installing anchor 

pins, be sure this rim 

remains exposed.

Before installation

dis-engaged cam:

Short arrow must be 

facing the pin hole

Fig A

Step 1: Connect T-Leg panels using cam bushings and anchor pins as shown in Fig A and Fig B.

Anchor Pin

4 places

Cam Bushing

4 places

P10

P11



Collaborative Tables Installation Instructions

www.ais-inc.com 10P-INSTCOLLAB Revision 04.29.2025

T-Leg

Step 2: Install glide inserts and glides to the bottom for the T-Leg panels.

Glide Insert

3 places

Glide

3 places

P12

P13

L-Bracket

4 places

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

8 places

P5

P14



Collaborative Tables Installation Instructions

www.ais-inc.com 11P-INSTCOLLAB Revision 04.29.2025

T-Leg

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

8 places

P5

Step 1: Align worksurface flush to T-Leg.

Step 2: Secure worksurface to T-Leg using (8) #9 x 7/8” screws.

Flush

Flush



Collaborative Tables Installation Instructions

www.ais-inc.com 12P-INSTCOLLAB Revision 04.29.2025

Step 1: Use L-brackets to securely mount the worksurface to the wall. (see note)

#9 X 7/8” long

Flat Head Screw

Philips Drive #2

3 places per bracket

Secure to wall.

Hardware not included. 

See note.

L-Bracket

2 places
P9

P5

Wall Mount Kit



Collaborative Tables Installation Instructions

www.ais-inc.com 13P-INSTCOLLAB Revision 04.29.2025

Cove Power Unit

1. Install the Power Unit into the Box.

2. Install the Box into the worksurface.

3a. Secure the Box to the worksurface using

      (4) #6 x 1” long flat head wood screw.   

3b. Break tabs off box. 

4. Install Cover. Confirm preferred orientation 

with client prior to installing.

Break tabs

5. Secure Cover using (2) #6 x 1” long

    flat head wood screws.



Collaborative Tables Installation Instructions

www.ais-inc.com 14P-INSTCOLLAB Revision 04.29.2025

1. Install the Power Unit into the Box 

using (2) M3 x 12mm flat head screws.

3a. Secure the Box to the worksurface using

      (4) #6 x 1” long flat head wood screw.   

3b. Break tabs off box. 

4. Install Cover. Confirm preferred orientation 

with client prior to installing.

Break tabs

5. Secure Cover using (2) #6 x 5/8” long

    flat head wood screws

2. Install the Box into the worksurface.

Domino Power Unit


	Slide 1
	Slide 2
	Slide 3
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14

